NOTE:
— ITEM 6 (4x) AND ITEM 25 ARE OPTIONAL

Parts List

ORDER# DESCRIPTION PART# QTY
CQM—01 |PLATE BACK C/W SPRING 123-0015 | 1
CQM—02 |BRACKET SUPPORT PCB MOVING MIRROR 123-0021 | 1
CQM—-03 |PCB COMPLETE 123 123-0025 | 1
CQM-04 |SCREW M3x6 PH PLPS BIlk 900-0017 |10
CQM—05 |CHASSIS MOVING MIRROR 123-0020 | 1
CQM—06 |[SCREW M4x8 PH PLPS Blk 900-0020 | 8
CQM—-07 [SCREW M3x6 FH PLPS BIk 900-0004 | 4
CQM—-08 |PCB FILLED XLR 4PIN 100—-0001 | 1
CQM—09 [SCREW M3x10 PH PLPS BLK Plastite 900-0024 | 4
CQM—10 |[MOTOR STEPPER 17PM—K410-K2V 900-0950 | 2
CQM—11 [MOTOR LEADS MOVING MIRROR 100—-0014 | 2
CQM—12 |CLAMP_CABLE 1/4"DIAx3/8"W 900-0614 | 3
CQM—13 |SCREW M3x8 FH PLPS Blk 900—-0005 | 3
CQM—14 |NUT HEX M3 COMBI Blk 900—-0307 | 3
CQM—15 |PULLEY MOTOR MOVING MIRROR 123-0008 | 2
CQM—16 |[SCREW M3x8 PH PLPS Zn 900-0025 | 4
CQM—17 |SPACER ALUM #6, 1/4”0D 900-0670 | 2
CQM—18 |[SCREW M3x20 PH PLPS Blk 900—-0043 | 2
CQM—19 [WASHER LOCK M3 Blk 900-0204 | 4
CQM—20 |[SCREW M3x12 PH PLPS Blk 900—-0040 | 4
CQM—21 |BRACKET PAN MOTOR MOVING MIRROR 123-0022 | 1
CQM—22 IBRACKET TILT C/W MIRROR 123-0016 | 1
CQM—23 [SHIELD LIGHT MOVING MIRROR 123-0011 | 1
CQM—24 |SCREW WING M4x10 900-0052 | 2
CQM—25 |BRACKET EXTENSION MOVING MIRROR 123—-0014 | 1
CQM—26 [SAFETY CHAIN ASSY 110-0153 | 1
CQM—27 |CABLE TIE BLK 2.5x100 900-0634 | 1
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